Agquamove

Mobile Water Solutions

(O veoua

WATER

Solutions & Technologies






MOBILE WATER SOLUTIONS

Veolia Water Solutions & Technologies (VWS), subsidiary of Veolia
Water, is a leading design & build company and a specialized provider
of technological solutions in water treatment.

AQUAMOVE™, the VWS brand for Mobile Water Solutions, offers
a complete range of solutions and services meeting short or long
term purified water needs:

-Large fleet of trailers and containers

«Full assistance and availability

-High flow rates capacity solutions

«Continuous production

*ReAct preventive service

«Pure water production: filtration, softening, reverse osmosis, ion
exchange

+Wastewater treatment: clarification, dissolved air flotation, MBR,
[...]
from 1to 10 m*/hr of high purity water for a wide range
of process water and general manufacturing applications.
They are ideal for polishing raw or RO permeate water.
With the advantage of being integrated in a framed
skid incorporating a manifold system they can quickly
and easily be delivered to site as requirements arise.

Business continuity

In today’s highly competitive environment no company
can afford to lose valuable production time. Regular
maintenance of capital plant aims to prevent this but
should the unthinkable happen then business conti-
nuity is the first priority.

Aquamove systems are increasingly being factored into
the contingency plans — ensuring that the flow of pure
water continues no matter what.

Zero discharge

The Aquamove™ HF900 units require no chemicals to
be used on your site and produces no wastewater.
Regeneration is off-site at our state-of-the-art regene-
ration station.

Flexible configuration

With their rugged design, small footprint and ability to
treat a wide range of flow rates, these units offer an
economical alternative for high purity water produc-
tion, particularly for temporary use.

Their quadruple vessel and manifold system construction al-
low the units to be operationally flexible and a battery
powered meter monitors the treated water for quality
during use.

Rapid response

Within 2 hours of the call an Aquamove HF900 can be
on the road. A VWS service engineer can also be dis-
patched to ensure the unit is correctly connected upon
arrival.

* 24 hours a day*

« 7days a week*

* 365 days a year*

* Depending on the client’s location

@ veoua

WATER

www.aquamove.com Solutions & Technologies.



HF900 Cylinders

ION EXCHANGE

Aquamove

Mobile Water Solutions

System Performance

Minimum Maximum Maximum Maximym C?Pac.“y
. Operating | Guidelines
Flow / aP Flow / aP Operating Pressure Temperature | (approx)
m? per
I/h psi I/h psi psi bar °C Mg/
impurities
HF900SB Standard DI (Strong) 940 75 10000 30 90 6.0 35 12000
HF900WB *Standard DI (Weak) 940 75 10000 30 90 6.0 35 18000
HF90ONB *Nuclear Grade 940 75 10000 30 90 6.0 35 14000
- . - 0 - - /| (e
Height Footprint Weight
m m? T
HF900SB Standard DI (Strong) 212 0.98 1.2
HF900WB *Standard DI (Weak) 2.12 0.98 1.2
HF90ONB *Nuclear Grade 212 0.98 1.2
*NB: Weak and Nuclear Resin Grades only available to special order.
Please consult your VWS Sales Representative for further details
eated ater P 0
Conduc- | Resisti- - Carbon 'Trace Residual
tivit it Silica Dioxid Dissolved Solid
ity vity loxide Metals olias Average pH
pS/em [ MQ-cm mg/| mg/I mg/! mg/I
Standard DI (Strong) 1.0-01 | 1.0-10 <0.5 <0.5 <0.001 <0.5 Neutral
Standard DI (Weak) 10-50 |0.02-0.1 Not Not <0.005 <10 4-7
removed | removed
Nuclear Grade 10-0055 | 10-18 <0.01 <0.01 |<0.001 <01 Neutral
Please note: connections on the HF900 units are PVC 1" hosetails
@ veoua
Veolia Water Solutions & Technologies. In keeping with the progressive WATER

nature of the company, we reserve the right to amend details without notice.
Aquamove HF900Cylinders_ AQMO035_EN_V1.0 (09.0712)

www.aquamove.com

Solutions & Technologies



ORION™ 2000

HOT WATER SANITISABLE SOLUTION

Short to long-term temporary solution

» Pharmaceutical grade water

* Pre-validated, skid-mounted system
» Hot water sanitisable

* Nominal flow rate 2000 L/h

» Developed specifically for pharmaceutical
industry

» Compliant with all industry requirements

Typical applications

« Purified Water
« Ophthalmics
- Antibiotics
« Tablet coating
« Granulation
« Diagnostics
« Veterinary products
« Highly Purified Water
- Nasal/ Ear preparations
« Nebuliser solutions
» Water For Injection
- Parenterals
« Haemo filtration solutions
« Irrigation solutions

www.aquamove.com

Aquamove

Mobile Water Solutions

Veolia Water Solutions & Technologies offers the
ORION™ unit, a thermally sanitised, integrated packaged
system which produces Pharmaceutical grade water from
a potable water feed.

ORION™ is designed to operate on a continuous basis
and can produce purified water at all times except when
performing a thermal sanitisation, or during cleaning
or maintenance.

Features and benefits

« Regular hot water sanitisation at 85°C;;
guaranteed microbiological compliance

« Designed, manufactured, validated to GAMP

« Fully compliant with latest ISPE, USP, Ph Eur

« Automated PLC control

« Secure access key of HMI

« Unique CEDI design ;
efficiently and reliably ensures water quality

« Skid-mounted, pre-assembled, pre-tested

« Comprehensive validation pack (FAT, 1Q, OQ)
available as an option

Service and operation

Once installed and commissioned our local service engi-
neer will visit your site at an agreed frequency to ensure
that the unit is operating correctly, that chemical supplies
are topped up and that filters are replaced as required.
A full time operator can be provided at your request.

For more information on ORION™, please don’t hesitate
to ask for the specific ORION™ range brochure.

@ veoua

WATER

Solutions & Technologies



ORION 2000

HOT WATER SANITABLE SOLUTION

Aquamove

Mobile Water Solutions

ORIO 000 Equipment Performance

Model Single pass RO
Nominal flow rate (L/h) 2000
Permeate (L/h) 2000

Feed (L/h) 2500
Concentrate (L/h) 500
Recovery (%) 75-90
ORIO D00 Material Spe atio

Pre-treatment system

Pipework PVC
Softeners High Density Polyethylene & GRP Composite

Filter vessels

Polypropylene

Purified water system

Tank 316L stainless steel

Reverse osmosis 316L stainless steel

CEDI FDA approved materials

Pipework 316L stainless steel

General

Skid 304 stainless steel

Control panel 304 stainless steel

ORIO D00 Dimensio

Model Single pass RO

Height (max) (mm) 2100

Width (mm) 3000

Depth (mm) 1500

Weight (kg) 2950

ORIO D00 Feed atle Dp Red eme

General Potable water free from organics, colloids and suspended matter, SDI <3
Free chlorine <0.25 ppm

Temperature 10-30 °C

Pressure 4-6 bar

ORIO 0[0]0 DICS pated ater O

Configuration Standard configuration With UF Option
Conductivity < 0.2 pS/cm

TOC < 250 ppb

Bacteria (cfu/ml) <10 cfu/ml <10 cfu/100ml
ORIO 0[0]0 E and A Dp

Electrical 380-480V ; 3 phase ; 50/60 Hz

Compressed Air

Oil free, instrument grade, 6-9 bar

Endotoxins

N/ | < 0125 EU/ml

Veolia Water Solutions & Technologies. In keeping with the progressive
nature of the company, we reserve the right to amend details without notice.
Aquamove ORION2000_AQM028_EN_V1.0 (10.0712)

www.aquamove.com

@ veoua

WATER

Solutions & Technologies



QUATTRO™ 3000

HIGH PURITY WATER PRODUCTION

Short to long-term temporary solution

» Multi-technology solution

* Pre-validated, skid-mounted system

e Nominal flow rate 3000 L/h

» Microprocessor controller with HMI screen
» Simple monitoring and operation

» Stainless steel RO vessels with sanitary
flow path design

* HMI has secure access keys

« Integrated Cleaning In Place (CIP) tank;
maintains RO membrane performance

Typical applications
« Cosmetics

« Industrial laboratories
» Microelectronics

« Boiler feed

- Biotechnology

» Healthcare
 Pharmaceutical products

Aquamove

Mobile Water Solutions

Veolia Water Solutions & Technologies offers the QUATTRO™
unit, a convenient and cost-effective solution for supplying
up to 3000 L/h of high purity water (less than 0.7 pS/cm
conductivity).

It combines in a single compact skid-mounted assembly
four treatment processes:

« Softening: Softener columns pre-condition the process
feedwater by removing water hardness due to calcium
and magnesium ions.

« Filtration: The pre-filter step serves to extend the lifetime
of the reverses osmosis membranes by capturing any
fines particulates.

 Reverse osmosis: The pretreated water enters then
into the RO membranes. In addition to removing mi-
crobial impurities, the RO phase removes up to 97% of
dissolved inorganics and over 99% of total dissolved
organics, colloids and particles.

« Continuous electro-deionisation: The final polishing
step is done through CEDI. The CEDI is an electrically
driven, ion exchange technology combined to ion selective
membranes, which operates continuously without che-
mical regeneration.

Service and operation

Once installed and commissioned our local service engineer
will visit your site at an agreed frequency to ensure that
the unit is operating correctly, that chemical supplies
are topped up and that filters are replaced as required.
A full time operator can be provided at your request.

For more information on QUATTRO™, please don’t hesitate
to ask for the specific QUATTRO™ range brochure.

@ veoua

WATER

www.aquamove.com Solutions & Technologies.



QUATTRO 3000

HIGH PURITY WATER PRODUCTION

Equipment Performance

Aquamove

Mobile Water Solutions

Nominal flow rate*

Permeate** 3000 L/h
Feed 4110 L/h
Concentrate M0 L/h
Pump motor size 7.5 kW
Recovery (maximum) 73 %

requirements

*Nominal flows are based on operation of RO/CEDI system at 15°C (60°F), SDI<3 and are dependent on feed water quality
**Maximum outlet pressure of 0 - 4 bar (15 - 60 PSI), dependent on the sizing program, site conditions and customer

Inlet Union 32
Outlet Union 25
Outlet Triclamp 25
Drain Union 50

Height 2060 mm

Width 2250 mm

Depth 1300 mm

Pre RO Pipework uPVvC

Softeners HDPE and GRP Composite
Cartridge Filter Housing Polypropylene
Multi-purpose Tank HDPE

Reverse Osmosis - High Pressure Pipework & Vessels 316L Stainless Steel
Pipework uPVvC

Skid 304 Stainless Steel

Control Cabinet
Feed Water Requirements

Painted Mild Steel

Potable water free from organics, colloids and suspended matter,

General SDI <3
Free chlorine <0.25mg/L*
Temperature 5-30 °C
Pressure 4-6 bar

* with activated carbon cartridge filters fitted
Typical Treated Water Quality (RO/CEDI)

Conductivity* < 0.2 uS/cm
TOC <500 ppb
Bacteria (cfu/ml) <100 cfu/ml

* depends on feed water quality, flow-rate & product option selected

Veolia Water Solutions & Technologies. In keeping with the progressive
nature of the company, we reserve the right to amend details without notice.
Aquamove QUATTRO3000_AQMO029_EN V10 (10.0712)

www.aquamove.com

@ veoua

WATER

Solutions & Technologies



IDRAFLOT™ IFS7

DISSOLVED AIR FLOTATION

Mid to long-term temporary solution

e Temporary wastewater treatment
« Solid/liquid separation

« Capacity from 7 to 15 m3/hr

* Modular and compact solution

e Patented solution

Typical applications

« Pretreatment upstream of a biological plant
to remove biodegradable fats, TSS and fibers

« Clarification plant downstream of a biological
plant to remove light sludge particles
not captured by secondary decanters

« Tertiary treatment

« Sludge thickening

« For liquid/solid separation in industrial
process plants

Aquamove

Mobile Water Solutions

Flotation DAF is a process using air dissolved in water
in order to achieve solid/liquid separation.

Aquamove™ IDRAFLOT™ IFS7 is a very compact and mobile
flotation unit which can attain such high thickening and
clarification grades as allow ultra flotation with the highest
removal efficiency for COD, suspended solids and fat.

IDRAFLOT™ flotation units are protected by three pa-
tents. They are intended to assure a perfect mixing of the
waste with saturated water and an uniform distribution
of the water flow along the entire surface of the unit.

IDRAFLOT™ is a rectangular unit, easily transportable,
entirely in stainless steel. It is provided with lamellar
packs, to achieve high treatment capacity compared to
its compact size, telescopic level adjustment to optimize
the sludge extraction with dry matter up to 8%.

The saturation system warrants a complete and even
saturation free from formation of big bubbles.

The reactor allows to sample and optimize the desired
parameters through e very simple adjustment of che-
micals (coagulant/flocculant).

Typical users

« Dairy, slaughterhouses
« Meat, salami, fat processing
« Fishing industry

« Canneries

« Confectionery industry
« Wine industry

« Soft drink production

« Dye-works, tanneries

« Pulp & paper industry

@ veoua

WATER

www.aquamove.com Solutions & Technologies.



IDRAFLOT™ IFS7

DISSOLVED AIR FLOTATION

Nominal treating capacity

Aquamove

Mobile Water Solutions

7-15m3/h

Model

IFS 7 BB

Electrical equipment

IFS 7—3 (400 [V] 50 [Hz] 3F)

Construction

Flotation module on a skid made of inox steel

Flotation typology

Dissolved air flotation (DAF), preceded by coagulation,
flocculation and with sequential phase separation

Phase separation

On laminar packed bed

Sludge discharge pump

Screw pump with manual motor speed variator

Saturation pump

Single stage horizontal centrifugal pump

Air/liquid dissolution system

By means of saturator and one air/liquid ejector

Control

Automatic, continuous 24/24h 7/7 days by PLC;
possibility to make remote the functioning state signal
starting and shutdown of machine

Electrical cabinet rating

IP 55

Noise

< 80 [dB(A)]

In compliance with standards:
(CE marking)

Electrical feed

Nominal performance

Machinery Directive
Electromagnetic compatibility
Electrical safety

400 [V] 50 [Hz] 3F

Maximum treated water capacity 15 [m3/h] £10%
Absorbed power 7 [kW] £10%
Power factor [cosp] 0.9

Specific consumption (electric power per cubic
meter of treated fluid)

466 - 1000 [Wh/m?] + 10%

D g 0 8

Length 3250 mm
Width 1800 mm
Height 1900 mm
Weight (empty) 900 kg

Weight (in operation) 2800 kg

Veolia Water Solutions & Technologies. In keeping with the progressive
nature of the company, we reserve the right to amend details without notice.

@ veoua

WATER

Aquamove IDRAFLOT-IFS7 AQMO65 EN_V11(231012) www.aquamove.com Solutions & Technologies



IDRAFLOT™ IFS60

DISSOLVED AIR FLOTATION

Mid to long-term temporary solution

e Temporary wastewater treatment
« Solid/liquid separation

« Capacity from 42 to 120 m3/hr
* Modular and compact solution

e Patented solution

Typical applications

« Pretreatment upstream of a biological plant
to remove biodegradable fats, TSS and fibers

« Clarification plant downstream of a biological
plant to remove light sludge particles
not captured by secondary decanters

« Tertiary treatment

« Sludge thickening

« For liquid/solid separation in industrial
process plants

Aquamove

Mobile Water Solutions

Flotation DAF is a process using air dissolved in water in
order to achieve solid/liquid separation.

Aquamove™ IDRAFLOT™ IFS60 is a very compact and mobile
flotation unit which can attain such high thickening and
clarification grades as allow ultra flotation with the highest
removal efficiency for COD, suspended solids and fat.

IDRAFLOT™ flotation units are protected by three pa-
tents. They are intended to assure a perfect mixing of the
waste with saturated water and an uniform distribution
of the water flow along the entire surface of the unit.

IDRAFLOT™ is a rectangular unit, easily transportable,
entirely in stainless steel. It is provided with lamellar
packs, to achieve high treatment capacity compared to
its compact size, telescopic level adjustment to optimize
the sludge extraction with dry matter up to 8%.

The saturation system warrants a complete and even
saturation free from formation of big bubbles.

The reactor allows to sample and optimize the desired
parameters through e very simple adjustment of che-
micals (coagulant/flocculant).

Typical users

« Dairy, slaughterhouses, meat, salami, fat processing
« Fishing industry, canneries

« Confectionery industry

« Wine industry, soft drink production

« Dye-works, tanneries

« Pulp & paper industry

@ veoua

WATER

www.aquamove.com Solutions & Technologies.



IDRAFLOT™ IFS60

DISSOLVED AIR FLOTATION

Nominal treating capacity

Aquamove

Mobile Water Solutions

42-120 m?/h

Model

IFS 60 BB# ; AlSI 304 inox steel

Electrical equipment

400V ;50 Hz ; 3F

Construction

3 flotation modules on a skid made of inox steel

Flotation typology

Dissolved air flotation (DAF), preceded by coagulation,
flocculation and with sequential phase separation

Phase separation

On laminar packed bed

Sludge discharge pump

Screw pump with manual motor speed variator